United States Municipal Environmental Research EPA-600/2-79-015
Environmental Protection Laboratory March 1979

“Agency Cincinnati OH 45268

Research and Development

Dual Process
High-Rate

Filtration of Raw
Sanitary Sewage and
‘Combined Sewer
Overflows




RESEARCH REPORTING SERIES

Research reports of the Office of Research and Development, U.S. Environmental
Protection Agency, have been grouped into nine series. These nine broad cate-
gories were established to facilitate further development and application of en-
vironmental technology. -Elimination of traditional grouping was consciously
planned to foster technology transfer and a maximum interface in related fieids.
The nine series are:
[...]
7. Full-Scale HRF Installations sc.eeeececrecnccosccccsccconans 56’
8. Cost e5timateS.eeeecccssosassssscascssssssssscssiocsssssses 08

UL W N
L ]

ReferenCeS..‘............-....oo.‘-.o--.-.................-o..... 80
Appendices .II.O.........O.‘...........0...0..0...0-......'...0' 82




FIGURES

Number ' Page

1 Newtown Creek Water Pollution Control Plant drainage

ArClscscscescscossscsssescsacscscacsesscccsoscsnnos 3
2 HRFpilotplantloéation.........................’...‘ 15
3 HRF pilot plant process flow diagram .........)....... 16
4  HRF pilot plant facilities, susensennennennsnnennanns 17
5 HREF pilot plant facilities.ceereoeeecececcesessconnes 18

6 HRF 30-in. Pilot filter col‘lmln....D...'....O...O‘.‘..’ 19

7 DiscostrainermOdelDs—lloﬁ....'..I..........O.... 22
8 CSQ SS mass captures per unit filter area and time ,, 39
9 RDWS suspended solids removal averages.cieseocsesss 45

10 RDWS SS mass captures per unit filter area and time., 46
11 Filter backwash effluent SS v8.time.ccecoeceevencocnes 49
12 Disginfection vs. chlorine dosage ........;... escoesese bbb |
13 Dual-treattnént HRF installation process flow diagram., | 59
14 Dual-treatment HRF installation plan 25 mgd capacity. 62
15 Dual-treatment HRF installation plan 50 mgd capacity.. 63

16 Dual-treatment HRF installation elevation 50 mgd

capacity-...loooool...0QO.D......IOQQ.....I.O.90000.

64

17 Dual-treatment HRF installation plan 100 mgd capacity. 65

vi




FIGURES (Concluded)

Number > Page
18 Dual-treatment installation elevation 100 mgd capacity. g6
19 Dual-treatment HRF installation typical filter section.. 67
20 Estimated capital cost vs. design capacitye..seeooen.. 69
21 Total annual cost vs, design capacity; P &4

22 Operating cost - benefits, CSO treatment..evveeueeee. 75

vii




Number

10

11

i12

13

14

15

16

17

TABLES

Laboratory AnalysSeS.ccecssecesesscsonscscescscccassnne
CSO Sampling and Analytical Scheduleéissessscccescecns
CSO SS Removals vs, Chemical AdditionS.ceeesececsces
CSO SS Removals, Weekday-Weekend ComparisSon, se..
Average Mass Captures of CSO SS.eeeececsccscsccecnos
Settleable Solids RemovalSieceesseoscccsscscesccscsscsce

CSO’ BOD a'nd CODRemOVals 6 © 0 0 00 000000006 S PSS CO0TSS

RDWS SS, BOD and COD Removals vs. Flux and
ChemicalAdditions.........................I.'.....I

Average Mass Captures of CSO SS.eceecoccccccsccccss
Metals Removal AVeragesS.ssccsceascescsnscssossssccascs
Discostrainer Sludge AnalySeS.ccececscccccsscssssscsces
Disinfection ResultScescesssscosscssoccssscsogosnsscse
Summary of Total Project CostSceecessscscsccoccncces

Estimated Project Costs for HRF Treatment Plants.....

SuInmary'Of TOtalAnnual COStS..oooooooooooc_ooooonooo,‘

Estimated Annual Costs for HRF Treatment Plants. ... ..

Dual Treatment System Cost ComparisonsS.eess .‘. cecees

viii

Page
26
29
36
37
38

40

41

43
47
51
53
54
68
70
71

73
77




TABLES (Continued)

Number Page
18 Dual Treatment System Area CompariSoN..eeeeeessss 77

19 CSO Treatment System Cost CompariSonsS.esseeeseeees 78

A-1 CSO Testing AVerages.eee coseeeccesesscocssasnneses 82
A-2 RDWS Testing AvVeragesS.ceecseeceeeoacoccscosnssoss 84
A-3 FilterPerfgrxﬁance-CSO........~.................. 85
A-4 FilterPerformance-RDWS........&.A............... 86
A-5 Filtration Composite CharacteristiCS.eeeesssesscscss 87
A-6 BOD, FBOi), UBOD Composites Comparison..ceeeeoss 88

A"‘7 FBODGrabSamp].eAvera.ges............-.-..-..... 89

A“'g VSSComp‘ositeReSUltS.,.......-..............-..... 90
A-9 Backwash Composite CharacteristiCSeceeeeesoeoseess 91

A-10 Backwash Sludge Testing ResUltS.ceeeseocooccocceses 92
A-11 Cadmium Removal by HRF Treatment.eeeeeseesseesss 94
A-12 Chromium Removal by HRF Treatment,ceeeeececeeeeee 95
A-13 Copper Removal by HRF Treatmenteeecescsesesessees 96
A-14 Lead Removal by HRF Treatment.veceeeeeeeeosessess 97
A=-15 Mercury Removal by HRF Treatmentieeeeeeecesoceees 28
A-16 Nickel Removal by HRF Treatment...eeeecesacseseeas 99

A-17 Zinc Removal bY HRF Treaunent..‘............l...... 100




TABLES (Concluded)

Number _Page
A-18 Arsenic Removal by HRF Treatment ,,...c0ceeeceseee 101

A-19 HRF Removal of Coliform Bacterid.cecscecesscsccces 102

A-20 Test Storm CharacteristiCSicececccsccscecceccccssscosses 103

A-21 Conversion Factors, English to Metric Units..ccoceses 104




ABBREVIATIONS AND SYMBOLS

ABBREVIATIONS
BQD -- biochemical oxygen demand, five day
CcOD v -- chemical oxygen demand
CSsO v -- combined sewer overflow
ENR ’ -- Engineering News Record
FBOD -- filtrate BOD
FCOD . - filtrate COD
FC ‘, .- fecal coliform
HﬁF -- high rate filti'atiOn, high rate filter
fngd - million gallons per day
PVC -- polyvinyl chloride
RDWS -- raw dry weather sewage
SDI - sludge density index = me/l Zfejgzge;izi matler
SVI -- sludge volume index = -é%%
SS | -- suspended solids
TEFC -- totally enclosed fan cooled
UBOD -- ultimate BOD
- VSs -- volatile SS
SYMBOLS
Cl, . chlorine

xi




ACKNOWLEDGEMENTS

The authors wish to thank the following people for their timely and
valuable assistance on this project:

From the City of New York Department of Environmental
Protection: Norman Nash, P.E., Assistant Commissioner;
William Pressman, P.E., Chief, Research and Development;
Jerry Degen, Senior Chemist-in-Charge of the Industrial
Wastes Laboratory and his staff for the laboratory

analytical work; Quentin Monahan, Superintendent of the
Newtown Creek Treatment Plant, and his staff for their
operating assistance.

From NKRE: Ross Nebolsine, P.E., President;
Harold Kohlmann, P.E., Vice President; Vincent
Stramandinoli, Senior Engineer; and Joseph Marsiello,
Senior Designer.

From the USEPA-Storm and Combined Sewer Section,
Edison, New Jersey: Hugh E. Masters and Chi-Yuan Fan,
Technical Advisors.

The authors further wish to thank Hycor Corporation for providing a
Discostrainer screening device and Kenics Corporation for providing
two in-line-mixers; all at no cost to the project.

This project was supported by demonstration grant No. S 803271 from
the United States Environmental Protection Agency.




SECTION 1

INTRODUCTION

Combined sewer overflows (CSO) and non-point source runoff caused during
rainfall are significant sources of water pollution (1). These high volume,
short term events send concentrated pollutants into receiving waters,
degrading the water quality.

In recent years a variety of systems and treatment processes have been
tested for the control and treatment of CSO. Any system or facility
designed for retention and/or treatment of CSO should include automatic
startup, be flexible in capacity, and reliable. A system designed only to
control CSO would operate on a stand-by basis and be idle for significant
periods of time, tending to be less cost-effective than a system which
could treat both dry weather and wet weather flows throughout the year.

Such a dual-treatment system utilizing high rate filtration (HRF) techno-
logy was evaluated under the project discussed herein (USEPA demons-

tration grant S 803271) by the City of New York and Nebolsine Kohlmann
Ruggiero Engineers, P.C. (NKRE), using a dual media HRF.

The tests were performed on a 30 in, (76 cm) diameter gravity filter
column containing 48 in., (122 cm) or 60 in. (152 cm) of No, 3 anthracite
over 30 in. (76 cm) of No. 612 sand. The filter was preceded by a rotary
screening unit equipped with a 40 mesh (420 micron) screen to remove
grit, fibers and other coarse material which could clog the filter and
reduce the length of filter runs. Testing was performed both with and

without the use of chemical add1t1ves at a flux range of 8-24 gpm /ft2

(20-60 m3/hr/m? ).
HISTORY

HRF has been developed over the past 15 years and used for a variety of
treatment apghcatlons, chiefly in industrial wastewater treatment. A 2
mgd (7570 m>/day) plant is currently being used in sewage treatment for
effluent polishing in Ashvale, England (2) at a flux range of 8-12 g13m/11:'1:z )
(20 30 rn3/hr/rn2) Another HRF polishing system is under construction




in Como Italy, as part of a new 10 mgd (37, 850 m3/da¥) secondary treat-
ment plant; the design flux is 15 gpm/ftz (37 m3/hr/m ). :

Several pilot plant studies of HRF for both CSO and dry-weather municipal
flows have recently been completed. Studies at Rochester, N.Y. (3) used
parallel 6-in. (15 cm) pressurized dual media filters at a flux range of
10-24 gpm/ft:2 (25-60 m3/hr/m?2) with and without chemicals. A primary
swirl solids concentration system treated the CSO ahead of the filters.

A previous study at Syracuse (4) used CSO pretreated by fine screening
and reported suspended solids (SS) mass removals of 43-91 percent at a
flux range of 10-13 gpm/£t2 (25-32 m> /hr/m?) with 50-220 mg/1 doses of
alum and 1-4 mg/1 doses of polymer filtration aids. A study in Minnesota
(5) utilized natural and simulated stormwater in 20-in. (51 cm) diameter
dual media pressurized filters and reported average SS removals of 63
percent with polymers and 51-58 percent without chemicals at a flux range
of 16-24 gpm/ftZ (40-60 m3/hr/m?2). ‘

The most extensive CSO filtration testing program to date was performed
in Cleveland during 1970-71 (6). Using 6-in. (15 cm) pressurized dual
media filters operating in a flux range of 8-24 gpm/ft¢ (20-60 m3/hr/m?2),
the reported removals were 93-98 percent of SS using polymer, and 50-75
percent without chemicals.

SCOPE OF PROJECT

The purpose of the study was to evaluate the HRF process on CSO flows,
and on raw dry-weather sewage flows (RDWS). The tests were performed
on a 30-in. (76 cm) diameter filter column to reduce the sidewall effects
which were experienced with the smaller columns at Cleveland (6) and thus
to closely approximate operations of a full scale HRF plant. .

The pilot plant was located at the Newtown Creek Water Pollution Control
Plant in Brooklyn, New York. Construction began in June 1975, with field
testing and data collection extending from October 1975 to July 1977." The
pilot plant was mothballed both winters to protect the piping and mechaniéél
equipment from freezing.

The Newtown Creek plant receives flow collected by combined sewer
systems from parts of Brooklyn, Queens and Manhattan as shown on Figure
1. The drainage area covers 15,390 acres (6233 ha) serving more than

2 million people and the land use division is 54 percent (area) high-medium
residential, 23 percent commercial-business district, 13 percent light-. '
heavy industry and 10 percent parks - cemeteries. Concerning the relative
contributions of dry-weather sewage flow (RDWS), the division is 50 percent
residential, 37 percent commercial-business district and 13 percent .
industrial.




NORTH
WESTCHESTER
COUNTY

w €

LONG ISLAND
SOUND

LEGEND:

S‘ DRAINAGE AREA

‘ EAST RIVER

~

. .
NEWTOWN CREEK PD-’)\NT

C o § ' QUEENS /
S N\ o
’ N | coun

) i
7\ i
NEW JERSEY H - j
X \
JAMAICA -
/ it {\? 84 2
J29 ¢
STAT THE NARROWS '
ND 2o AO5Y) 5oy
ISLAND Q <><b \
1o
s
o< . oCE AN
!
rLANT

ROOX

SANDY NoOKX
aar

FiGurRE 1 - NEwTOWN CREEK WATER POLLUTION CONTROL PLANT DRAINAGE AREA




The Newtown Creek plant utilizes a high rate activated sludge process
preceded by bar screening and grit removal, and was designed for 60
percent removal of BOD and 70 percent of SS. The plant provides no
primary treatment; the flow passes from the grit chamber directly into
the aeration basins. Of the 12 sewage treatment plants in New York City,
Newtown Creek receives the highest daily flows and the largest industrial
component, The dry weather capacity is 310 mgd (1,173, 000 m3/day) but
the plant can provide effective grit removal and secondary treatment for
580 mgd (2, 195,000 m>/day) during rain. Diversion structures (regulator
devices) in the combined sewers channel the excess storm generated flows

or CSO into nearby receiving waters to prevent hydraulic overloading at
the plant.




SECTION 2

CONC LUSIONS

FILTRATION RESULTS - CSb TREATMENT

1.

HRF treatment of CSO at 16 gpm/ft2 (40 m3/hr/m2) constant flux
provided overall average SS removals of 61 percent across the
filter and 66 percent across the system with an average influent SS
concentration of 182 mg/l. Average SS removals for the three
testing modes (no chemicals, polymer only, polymer and alum) and
test ranges were:

CSO: SS REMOVALS

Plant Filter Filter Filter System
Influent Influent Effluent Remowvals Removals

(mg/l) _(mg/1) (mg/1) (%) (%)
No chemicals 175 150 67 55 62
Poly only 209 183 68 63 67
Poly & alum 152 143 47 67 69
Average
(weighted) 182 161 62 61 66
Range (99-311)  (94-266) (30-87) (48-75) (51-79)

BOD removals from CSO averaged 32 percent across the filter and

41 percent across the system with an average influent:BOD of

136 mg/l. The removals improved with chemical additions. Average
BOD removals for thé three testing modes and test ranges were:




3.

CSO: BOD REMOVALS

Plant Filter Filter Filter System

Influent Influent Effluent Removals Removals

(mg/1) (mg/l) _(mg/l) (%) (%)
No chemicals 164 131 96 27 41
Poly only 143 129 84 35 41
Poly & alum 92 85 53 38 43
Average
(weighted) 136 118 80 32 41
Range (79-223) (67-139) (49-99) (26-45) (30-50)

COD removals from CSO averaged 42 percent across the filter and
47 percent across the system with an average influent of 302 mg/l.
As with BOD, chemical additions improved removals. Average COD
removals for the three testing modes and test ranges were:

CS0: COD REMOVALS

Plant Filter Filter Filter System

Influent Influent FEffluent Removals Removals

(mg/1) (mg/1) (mg/1) (%) (%)
No chemicals 332 285 193 32 42
Poly only 306 295 159 46 48
Poly & alum 260 242 120 50 54
Average — .
(weighted) 302 278 160 42 47
Range (223-384) (190-385) (98-251) (23-56) (33-57)

High molecular weight cationic polymers appeared to provide most
improved solids removal during CSO testing. In the one test using
1.0 mg/1 of polymer (Betz 1150), 68 percent filter removal of SS
was obtained with a 266 mg/1 filter influent. Two tests with 1-2
mg/l of the same polymer and 17-35 mg/1 alum feed obtained an
average 72 percent SS removal with an average 154 mg/1 influent,

The percent removal of SS in the filtration is largely dependent upon
the strength of influent flows.




The CSO data was grouped on a weekday/weekend basis; SS influent
strengths were noticeably higher during weekday tests (attributable
to the higher background industrial component on weekdays).

RELATIVE SS CONCENTRATIONS

Filter Filter
Number Influent Effluent Removals
of Runs (mg/1) (mg/1) (%)
Weekday 5 179 58 . 68
Weekend 4 135 66 51

From the data it is apparent that the variability in filter removals is
due to the influent strengths, since the effluent concentrations are
essentially the same.

- FILTRATION RESULTS - RDWS TREATMENT

4, Treatment of RDWS at flux values of 8 and 12 gpm/ft2 (20 and 30
m3/hr/m2) with an average influent SS concentration of 138 mg/1
provided SS removals averaging 65 percent across the filter and 67
percent across the system. The average results and ranges for all
8 and 12 gpm/ft? flux tests were: A

RDWS REMOVALS

Plant Filter Filter Filter System

Overall Influent* Influent Effluent Removals Removals*
RDWS (mg/1) (mg/1) (mg/1) (%) (%)
ss

Average 138 132 46 65 67

Rahge (113-170) (51-183) (15-75) (50-77) (50-78)
BOD

Average 170 152 98 36 42

Range (130-215) (55-230) (25-165) (12-64) (27-67)
cOD /

Average. 348 290 194 33 44

Range (320-425) (170-340) (80-305) (20-53) (33-47)

* Results based on extremely limited plant influent data.

7



SUSPENDED SOLIDS CAPTURE RESULTS
5.

In a continuous series of HRF tests on RDyS (1nt§rrugt§d only for back-
washing) with four filter runs at 8gpm/ft< (20 m3/hr/m2) without chemical
feéed directly followed by ten runs at 12 gpm/ft2 (30 m3/hr/m2) with

0.5 mg/1 polymer feed, both modes provided SS removals of 67 percent
with average run Tengths of 5.3 hrs. Both the BOD and COD removals
improved with the polymer addition. Subsequent testing with alum in_
combigation with polymer failed to improve removals at the 12 gpm/f‘t2

(30 m3/hr/m2) flux. The average results of 'the continuous series of
[...]


COLUMN

PR
I i B o N
’S'r \'\\—DISTRlBUTION TROUGH
~—LUCITE FILTER INFLUENT-BACKWASH
‘ L 1 EFFLUENT PORT W/6% SLTP-ON FLG.
[ ) \ | |
o
-} | .
4| N 30"d LUCITE
= | " 8LIP-ON FLANGE
9 0 U] 3 .
< ~——30 0D.X24 LUCITE
J, ~ PLASTIC FIPE
i : =
. ]
<t
N
1 (1; E—=—L- |UCITE MEDIA PLATE
Ol = 7 —/'I ‘ = ,
- () ’ 1)
] W G"# FILTER EFFLUENT-BACKWASH
/ 4_ INFLUENT PORT W/&"# SLIP-ON FLG.
1

COLUMN 4-0"x 4-0'"x 34"
LUCITE BASE PLATE

F1GURE 6 - HIGH RATE FILTER COLUMN

19




and the filters to prevent contamination, Backwash air was fed from the
Newtown Creek plant's air system.

Upon completion of each filter run, valves were readjusted to allow the
filter influent pump to send clean (city) water upward through the filter
column for a backwash cycle. During backwashing the media was fluidized
and agitated with low pressure air at 45 psi (3.2 kg/cmz) with a flux of

5 cfm/ft2 (1.5 m3/min/m2). The backwash flow was conveyed directly into
an adjacent plant aeration tank.

PILOT PLANT EQUIPMENT

Pilot Plant Influent Pump

The pilot plant influent pump is a self-priming centrifugal pump, Barnes
Manufacturing Company, model 105-Cue-E with cast iron body, open type
impeller, 6 in. (15 cm) suction and discharge. The pump was driven by an
1175 rpm, 10 hp (7.5 kW) TEFC motor, operating at 230/460 volts and the
pumping capacity was rated at 500 gpm (32 1/s). The pump and motor were
mounted integrally on a base plate located directly over the influent waste-
water channel and about 3 £t (0. 9 m) above the water surface.

Rotary Screens

Two screening units were successively tested, both continuous duty,
gravity flow, self-cleaning systems manufacturer by Hycor Corp. The
units were located atop the CSO storage tanks 10 ft (3 m) above the level
of the influent source and 12 ft (3.7 m) above ground level.

Rotating Slotted Drum Screen --

This unit, identified by the trade name Rotostrainer, used during the early
stages of testing, had a cylindrical slotted straining element rotating on
its horizontal axis and accepting incoming wastewater on its outside
gurface. The slotted cylinder was constructed of wedgeshaped stainless
steel wire oriented with the line of revolution and supported by cross rods.
Interchangeable cylinders were provided, with either 250 micron, 500
micron, or 750 micron openings between the wires. The straining surface
for the model RSB-2510 Rotostrainer was 25 in. (63 cm) diameter and

10 in. (25 cm) wide. A soft metal doctor blade, in contact with the
rotating surface, removed the trapped debris. The strained wastewater
passed through the cylinder to a drainage line.

Rotating Mesh Disc Screen (Figure 7)--

This second unit, identified by the trade name Discostrainer, was supplied
after disuse of the Rotostrainer., It consisted of two vertical disc screens
rotating in parallel against a water-tight seal while partially submerged

20




in a box chassis. The wastewater entered between the disc screens at one
end and flowed radially through them to the receiving chambers at either
side. The screens were washed with recirculated screened effluent by a
jet spray directed on the outer surface of the screens at the end opposite
the influent. The trapped solids collected at this end were gradually lifted
over an adjustable weir into a collection box. The discs for the model
DS-110 Discostrainer were aligned 7 in. (18 cm) apart and had a diameter
of 39 in. (}00 cm), and were supported by a stainless steel axle, spokes
and rim. The interchangeable discs had true cross hatch stainless steél
wire screens, and 420 micron (40 mesh) and 210 micron (70 mesh)

screen opening sizes were evaluated in the testing program.

Filter and Backwash Influent Pump

This horizontal centrifugal pump, manufactured by Gorman-Rupp Industries,
Model 14A2B-4 with cast iron body and open type impeller, 4-in. (10 cm)
suction and discharge. The pump was driven by a 1740 rpm, 7.5 hp

(5. 6 kW) TEFC motor operating at 230/460 volts and the pumping capacity
was rated at 200 gpm (13 1/s)., The pump and motor were mounted integral-
Iy on a base plate located at ground level between the rotary screen and
pilot filter columns.

Filter Columns

Pilot Filter Column (Figure 6)--

This column was of 0.75 in. (1.9 cm) thick lucite plastic molded into a

30 in. (76 cm) diameter (o.d.) open top tube. The filter cross section
area was 4,5 ft2 (0.42 mz). The column was 18 ft (5.5 m) high, consisting
of four 4-¢ (122 cm) sections over a 2 ft (61 cm) base section, all connec-
'ted by bolted flanges. The column was guaranteed by the manufacturer to
sustain 75 psig (5.3 kg,/cng) internal pressure. The filter meedia was
supported by a lucite bottom plate containing multiple lucite nozzles.
Above the plate, an 18 in. (45 cm) gravel layer was provided to support
the anthracite-sand media and prevent media loss through the nozzles.
Four pressure gages were spaced along the column depth to measure head
loss from the overlying water through the anthracite, sand and the filter
bottom. An impact rotameter and butterfly valve were installed on the
filter discharge pipe for measuring and controlling the rate of flow.

Supplementary Testing Filter Columns--

Two columns, each 6 in. (15 cm) diameter, were made of transparent
acrylic tubing in four sections with a total height of 16 ft (4.9 m). A top
plate with air and water relief valves allowed the filters to be pressurized
up to 30 psig (2.1 kg/cng). The filtration flux was controlled by an indi-
cating rotameter and globe valve on the effluent pipes of each filter.

21




FIGURE 7 - DiscosTRAINER mopeL DS-110
22




Chemical Feed Systems

Both systems consisted of a polyethylene 40 gal, (150 1) chemical solution
tank, a diaphragm metering pump with 0.25 hp (0.19 kW) motor, and a
separate input line to each filter., A portable Lightnin mechanical mixer
was employed for solution preparation. Two in-line static mixing units
were installed in series in the influent line to the filters just after the
chemical inputs. ' Each in-line mixer consisted of a 36-in. (91 cm) section
of PVC pipe, with flanged ends, containing stationary PVC helical vanes
along its length, The in-line mixers were supplied by Kenics Corp. and
the metering pumps were manufactured by Wallace and Tiernan, Inc.

Storage Tanks

Combined Sewer Overflow Storage Tanks --

Two tanks were provided for filter 1n.f1uent storage. One tank was of carbm
steel plate with a 5,000 gal. (19 m ) storage capacity; the other tank was
of fiberglass with a 8,000 gal. (30 m3) capacity. Each tank was equipped
with a mixer for preventing solids settlement during storage. Each mixer
was equipped with dual propellers and was driven by a 3 hp (2.2 kW)

totally enclosed motor which was integrally mounted on a gear reduction
unit providing a shaft speed of 350 rpm. The mixer was manufactured by
Lighnin Mixing Equipment Company. The two tanks prov1ded approx1mate-
ly 2.5 hrs wastewater supply to the filter at 16 gpm/ft? (40 m 3 /hr /m? )e

Backwash Water Tank --
An open carbon steel tank of 1 000 gal (3 8 m3) capacity was used for
holding potable city water for filter backwashing.

Piping and Valves

All piping and connections between equipment were of Schedule 40 PVC,
All flow control valves (butterfly, gate and globe types) were of cast iron.

Disinfection Unit

This was of carbon steel plate and consisted of a contact chamber 4 ft x 2 ft
x 18 in, (122 cm x 61 cm x 46 cm) high, fitted with panels (baffles) of cor-
rugated fiberglass spaced 1.5 in. (3,8 cm) apart to provide a serpentine
path for the disinfected filter effluent., A seven gal. (25 1) mixing chamber
was separated from the contact chamber by a V-notch weir., Sodium hypo-
chlorite solution was metered into the mixing chaiber and rapidly mixed by
a 0.05 hp (0.037 kW) portable mechanical mixer. At a flow rate of 10 gpm
(0. 63 1/s) the approximate detention times were 40 seconds for rapid
mixing and 8 min for chlorine contact. The resulting mean velocity

23




gradient, G, within the rapid mixing chamber is 1050 sec! or, combined
with detention time (Gtd), is 42,000. The baffled contact chamber, with’

a reported head loss of 1.5 in. (3.7 cm) (7), had values of G and Gtd
of 25 sec™! and 12,000, respectively.

24.




SECTION 5

TESTING PROGRAM

OBJECTIVES
The testing program had three basic objectives:

1. Extend the results of the Cleveland program (6) demonstrating the
technological advantage and treatment performance of HRF in
treating combined sewer overflows.

2. Determine the feasibility of an HRF system for dual functiouns,
treating both CSO and RDWS.

3. Establish treatment design parameters for application in full scale
filtration facilities.

Evaluation of the filtration process, the heart of the HRF system, was
the focus of the study. The screening devices (the Rotostrainer and
‘Discostrainer) were not evaluated towards optimization but were used
only to provide reasonably effective pretreatment for extending filter
operation periods.

LABORATORY ANALYSES

The principal laboratory analyses performed for the study were: total
suspended solids (SS), five-day biochemical oxygen demand (BOD) and
chemical oxygen demand (COD). These and other analyses were performed
on the influent, effluent and backwash effluent to provide more detailed
information on process performance, Table 1l is a list of all analyses
performed and the procedures utilized. All analyses were performed

by the NYC Industrial Wastes Control Laboratory at the Newtown Creek
Water Pollution Control Plant within 24 hours after each test. Trace
metals were analyzed later after preservation by acidification and
freezing.

The major parameter for determining filtration effectiveness was SS,

25




TABLE 1.

Analysis

LABORATORY ANALYSES

Method Used

Solids
Suspended Solids (SS)

Volatile Suspended Solids (VSS)
Settleable Solids (Set. S.)

Organic
Biochemical Oxygen Demand (BOD)

Chemical Oxygen Demand (COD)
Filtrate Biochemical Oxygen
Demand (FBOD)

Ultimate Biochemical Oxygen
Demand (UBOD)

Filtrate Chemical Oxygen Demand
(FCOD)

Trace Metals

Cadmium, Chromium, Copper,
IL.ead, Nickel, Zinc

Mercury

Bacteriological
Total Coliforms
Fecal Coliforms

Special Sludge Tests
Gravity Thickening
Dewaterability

Filtered through glass fiber filter
(Whatman GF/C) and dried at
103-105°C.

Filtered and ignited at 550°C.

Imhoff cone, by ml/1.

Unblended, diluted and incubated for
5 days at 20°C.

Oxidized by chr207 solution,

Filtered through Whatman No, 1
paper, diluted and incubated for
5 days at 20°c.

Unblended, diluted and incubated
for 20 days at 20°C.

Filtered through Whatman No, 1
papet and oxidized by KZCrZO7
solution,

Acidification, conventional atomic
absorption

Acidification, cold vapor atomic
absorption

Multiple dilution
Membrane filter (pore size 0.45 micron):

Sludge volume index (modified)
Buchner filtration vs time;
Filter leaf test.

26




since the system is essentially a solids removal process. Insoluble
BOD, COD and trace metals are also removed to some degree by the
filters. Phosphate removal by the HRF system was not determined due
to the low levels found in the Newtown Creek plant influent. The state-
wide limit on phosphate content in detergents has greatly reduce
phosphorus concentrations in all New York City plant influents.

PROGRAM SCOPE

The testing program consisted of two separate phases. Phase I involved
filter testing of CSO for a minimum of 10 separate rainstorms over the
spring, summer and fall seasons. Phase II involved the continuous
filter testing of RDWS over a minimum seven day period of no precipita-
tion, the testing was performed 24 hours per day with interruptions only
for filter backwashing. The 30-in. (76 cm) HRF column was utilized

in all CSO and RDWS testing and in all testing for establishment of
full-scale treatment design parameters.

Selection of rotary screen mesh size, filter media, types of polymer and
coagulant were based on the results of the previous HRF testing at
Cleveland (6). The 6-in. (15 cm) filter columns were utilized only to
establish flux values and chemical feeds for the primary tests with the
large column,

PILOT PLANT
Screening

The Cleveland testing concluded that a 40 mesh (420 micron) screen
aperture was satisfactory when utilized in conjunction with dual media high
rate filters. Accordingly, the Rotostrainer was used with either of two
slotted cylinders having openings equivalent to 35 mesh (500 microns)

and 60 mesh (250 microns), The Discostrainer unit was equipped with

40 mesh (420 micron) and 70 mesh (210 micron) screen sizes.

Media

The filter media used was the same as that found satisfactory in Cleveland
(6) - anthracite over sand - with the following specifications:

Material Effective Size Uniformity Coefficient Depth
No. 3 Anthracite 3.85 mm 1.52 48 or 60 in.
(122 or 152 cm)
No. 612 Sand 2.0 mm 1,32 30 in. (76 cm)

27




Chemicals

Chemical filtration aids included alum and several types of organic poly-
electrolyes, equivalent to those found satisfactory during previous CSO
treatment studies (6, 7, 8).

Polymer Type Manufacturer
Purifloc A-23 Anionic Dow Chemical Co.
Hercofloc 1054 Anionic Hercules Inc.

Zetag 92 Cationic Allied Colloids 1.td, Engld.
Betz 1150 Cationic Betz Laboratories
Magnifloc 561C Cationic American Cyanamid Co.
WT 2575 Cationic (liguid) Calgon Co.

CSO TESTING

The pilot plant was to be activated for testing when storm runoff increased
the flow to the Newtown Creek plant above the normal dry weather flow.

A minimum of 24 hr of antecedent dry weather were considered necessary
for a valid CSO test to allow deposition in the collector systems., CSO
was to be tested at any time of the day and, later in the project, any

time of the night., Filtration testing was conducted without chemical
additions, with polymer alone, or with polymer and alum in combination.

During filter operation, observations were made on the filter flux and on
gauge pressures along the depth of the filter column, Grab samples
were taken of the plant influent (Pi) ahead of the rotary screen and
before the plant grit chambers, filter influent (Fi) after the screen,

and of filter effluent (Fe). The observations and samples were taken
and laboratory analyses performed according to the schedule given on
Table 2.

Following the same schedule as the grab samples, composite samples
were taken of Pi, Fi and Fe and analyzed for SS, VSS, BOD, FBOD,
CcODb, FCOD, UBOD, Set,S. and trace metals,

The majority of the tests were conducted at a constant filtration rate,
Filtration was ended when the rate decreased by at least 50 percent (this
usually occurred suddenly within the last half hour of testing) or when the
filter effluent was of visually poor quality, indicating solids breakthrough
in the filter. However, two runs employed a declining filtration rate

in which the flux was not regulated by adjusting the effluent valve but

was allowed to decline under a constant, regulated head.

28




TABLE 2, CSO SAMPLING AND ANALYTICAL SCHEDULE

Time After Start of Filter Operation Analyses
{(Minutes)

%* 0  Observations ’ SS BOD FBOD COD
15 " | SS BOD FBOD COD
30 i SS BOD FBOD COD
60 " SS BOD FBOD COD
90 " ss

120 n SS BOD cop

150 " | SS

180 " | ss

210 " ss

240 " SS BOD FBOD COD

270 n | - ss

300 n ss

330 " ss BOD COD

360 " - ss

390 " ss

420 n SS

450 n ss

480 3 SS BOD COD

* The 0 minute samples were taken about 2 minutes after the start of
filtration to allow flushing of water remaining in column.

29




BACKWASHING PROCEDURES

During filter backwash cycles attempts were made to determine the most
effective operational procedure, minimizing the volume of backwash water
necessary for f11ter cleanmg. In general, volumes of low pressure air, 5
cfm /ft2 (1.5m /mln/m ).at 45 ps1 (3.2 kg/cm?) were used to scrub the
media and loosen trapped solids early in the cycle. A low rate, 8-15 gpm/ft
(20-37 m3/hr/m ) of water, fed w1th the air or in sequence with air would
aid in the scrubbing process. The air feed was stopped before the backwash
[...]
og "7 0T‘0 *0€ 9T 14 0 L6 8 11 LT-8
‘68 ‘0T 80°0 ‘gL *8S A% S°0 0°ST L°8T ¥1-8
1/6u T/B6 I/5u T/bu T/60 /bW T/Bu P s “ON
outz To%0IN Axnoxey peeT asddop  wATWOIYD — wnTwpe)  SPTIos AI@  SPTTOS \Q_n uny

STTICTOA Te30%
SASATYNY ZDAN'TS YANIVELSOOSIA ‘11 ITAVL

53




TABLE 12, DISINFECTION RESULTS

Cl2 Contact Cl,
Influent Dosage Time Residual Surviving
Test Date FC/100 ml (mg/l) (min) (mg/1) FC/100 ml
11/4/76 -- 10 9 0.7 4
11/4/76 -- 30 9 1.5 1
11/18/76 1.0 x 108 5 9 0.3 300
11/18/76 0.9 x 108 10 9 6.0 22
11/18/76 1.0 x 10° 20 9 12. 0 0
4/12/77 1.4 x 108 7 9 0.2 1000
4/12/77 1.1x 100 15 9 7.0 2
4/12/17 1.2 x 10° 20 9 i2.0 1
NOTE: 1. All tests used filtered RDWS

2. FC is fecal coliforms

3. Bacterial analyses by membrane filter technique.

4, Dosage given as chlorine equivalents,

5. Chlorine residual determined by a 'visual comparator

using orthotolidine,

6. In the rapid mixing chamber G = 1050 sec~! and
Gtg = 42,000; in the baffled contact tank G = 25 sec”
and Gty = 12,000, = ' ' o

1

IN-LINE CHEMICAL MIXING

There was no specific sampling effort to evaluate the effectiveness of
the static in-line mixer since the mixer was installed late in the project
and sufficient data could not be collected to provide for evaluation.
Further testing should be conducted to evaluate alternate mixing
techniques towards optimizing chemical cost effectiveness.

54




FECAL COLIFORMS PER 100ml

1000

500

100

50

® TEST 1l/4/76

s TEST 11718/76 _

A TEST 4/12/77

8 min. CONTACT [TIM&E

)N

N

NS

10

20

CHLORINE DOSAGE (mg/1)

30

F1GURE 12 - DISINFECTION VS CHLORINE DOSAGE

55




SECTION 7
FULL-SCALE HRF ENSTALEATIONS

ADAPTABILITY OF FUNCTION

The HRF system can be designed for existing or propesed sewer systems, both
separate and combined. In urban areas, control of pollutants from separated
systems is more expensive and less efficient than treatment of combined sewer
flows (10). An HRF system designed to handle the storm flow of a separate
sewer system would be automated for immediate response to flow increases.

The treatment scheme could include one central HRF ptant or several plants
located at strategic points on the storm sewer system. Since storms are
commonly short duration, high intensity events, the HRF plant should be de-
signed to capture and effectively treat a desired peak storm flow.

Use of existing storage capacity or added storage facilities must be consid-
ered in the design for optimizing the size of the HRF system. The excessive
storm flow, if stored, would be treated by the HRF system after the storm
event or at a time in the day most cost-effective for operation, e.g., during
hours of off-peak electrical power demand. Selection of storm fTow storage
capacity in the design of an HRF system is further discussed in reference 6.

For existing combined sewer systems, HRF can be used in a dual-treatment
capacity filtering RDWS between CSO events. During CSO the existing sewage
tneatment plant will treat a portion of the flow and the HRF system, utilized
in parallel operation as a supplemental facility will treat the balance of -
the flow. Using HRF systems in a dual capacity provides additional cost
benefits. The system would operate throughout the year, automatically
switching filtration modes, and since the HRF system would be located adja-
cent to the existing sewage treatment plant, it would provide primary treat-
ment supplementing existing primary units. In overltoaded sewage treatment
plants, the reduced loadings of primary effluent, resulting from supplféemen-
tary HRF treatment, would improve the efficiency of subsequent secondary
treatment and sludge handling. A discussion of area requirements and cost
benefits of using HRF vs. clarifiers in primary treatment of RDWS is con-
tained in Section 8.

HRF can also be used to upgrade existing sewage treatment ptants by pelishing
secondary effluent. This application of HRF has been successfully tested in
a pilot plant in Cleveland (11) and a full-scale fiTter plant for secondary
polishing is now in operation in England as discussed in the Introduction.

A finer filter medium (No. 2 anthracite) has been found more effective for
this function.

i

56




In the design of new sewage treatment plants for combined sewer systems, HRF
can be incorporated as a dual-treatment system or for a triple function pro-
viding primary treatment and secondary effluent polishing in separate HRF
units during dry weather and, during €SO events, all or part of the units as
required would switch to CSO filtration. The HRF system for secondary pol-
ishing would be used only for treatment of that portion of CSO beyond the
capacity of the primary units.

FULL-SCALE DESIGN CONSIDERATIONS

In the Newtown Creek plant process, flow quantity and quality are atypical of
most large treatment facilities due to the relatively large industrial flow
component and the absence of primary treatment. The BOD and COD removals
effected by the HRF system reflect this high background industrial component
and sshould be cautiously reviewed in the design of a full-scale HRF facility.
The SS removals data, however, are more representative and should be con-
sidered in that 1ight. ' ' -

From the results it is apparent that a fairly consistent effluent suspended
solids quality can be effected by the filtration system and that efficiency
of removals is directly related to the influent SS concentration. Charac-
terization of the sewage solids should be a major criterion in the design
and success of an HRF system.

The overall results for SS, when averaged for the nine tests using constant
rate filtration were: plant influent 182 mg/1, filter influent 161 mg/1,
filter effluent 62 mg/1, for SS removals of 61 percent across the filter and
66 percent across the HRF system. '

The influent concentrations should be evaluated in addition to removal-rates
to provide an accurate picture of HRF process performance since higher in-
fluent concentrations allow greater removal efficiencies.

The results of composite samples were not used in the calculation of average
values of SS, BOD, and COD. SS results were calculated by flow-weighted
averaging of the results of individual grab samples. BOD and COD results
were from averages of the grab samples. Composite sample results, for SS
especially, were often at variance with the flow-weighted averages. The
variation of CSO characteristics is further indicated by the fact that in-
dividual grab samples of filter influent often had greater SS concentrations
than plant influent samples.

The data collected across the screening device (the Discostrainer) indicate
that SS removals of 18 and 23 percent were attained with the 70 mesh (210
micron) screen {tests D25 and 26) and 11-19 percent removals were attained
with the 40 mesh {420 micron) screen (D27-29). '

As discussed in the testing results section, characterization of the sewage
should be a major criterion in the design of an HRF system for use in any of
these functions. The influent SS concentrations, industrial component, and
fraction of dissolved solids are major characteristics to be reviewed. The

57




selection of a screening device for effective pretreatment will also depend
on the specific wastewater characteristics. Therefore, all of these factors
must be considered in optimizing the capture capability of the HRF media in
full-scale design.

BACKWASH SOLIDS HANDLING

When HRF is used exclusively for treatment of urban storm runoff or CSO, the
filter backwash effluent containing the captured solids can be treated at a
secondary treatment plant. If the plant is at its daily peak capacity, the
backwash effluent could be retained in a holding tank and then added to the
sewage treatment plant influent at a controlled rate. A majority of back-
wash solids would settle in the primary basins as part of the primary sludge.

The backwash effluent from a dual-treatment HRF system should be added to

the sludge handling system of a secondary treatment plant, ideally the sludge
thickeners. The sludge is suitable for the further processing applied to

the plant sludge or processed separately on-site (i.e., dewatered). The ro-
tary screening concentrate would be added to the grit handling system of the
secondary plant.

PROCESS SEQUENCE

A conceptual schematic of the HRF system for dual-treatment of CSO and RDWS
is presented on Figure 13. The HRF system is considered to constitute the
primary treatment portion of a new or existing secondary sewage treatment
plant.

The plant influent first passes through bar screens for removal of coarse
debris, and is then conveyed by low 1ift pumps, if required, to a channel
leading to rotary mesh screens inside a treatment building.

The effluent from the rotary screens would be dosed with alum and polymer as
required for formation of floc. Only polymer would be added to the RDWS
flows. The sewage passes through mixers to effect complete biending and
flows along a channel leading to the gravity filters. The filter effluent
is then conveyed-to the aeration tanks. ,

Flows beyond the capacity of the aeration tanks overflow to a basin for dis-
infection and discharge to the receiving water. Backwash water could be
filter effluent or plant secondary effluent, and should be periodically
chlorinated to inhibit slime and algal growth in the filter media. Polymer
can also be added to the backwash water to aid in backwash solids settling
and to precondition the filter media for the next cycle. Low pressure blow-
ers would provide backwash air. The filter backwash effluent is conveyed to
the sTudge handling facilities of the sewage treatment plant or can be pro-
cessed separately on-site (i.e., dewatered?.

58




- WYHOYIQ MOTT4 $S300¥d - NOILVTIVLSNI JYH INIWLVIHL vnQq - ¢T 3dn9I4

SAILVM
ONIAIRD3IY OL
‘05D Q3LvIYL

T NISve MOwEuBA0
- =

CEXNYL NOUNYAY 0L Aw

@

;ﬂJ‘

wwet |7
avvrols

NNYL
BDVHOLS

W3L1SAS BLIBOHIOAAH

SdNNd HSYMNOVE

1% 4 -

SY3IMOT8

==
) m i
e .

: . - WIINIUS
S - oo TN3AI333 T
LANINTaANG HSYMNOVE )
@, — —A =154 _M i
3 NICETe) S VNIOVE SaNnd
L1417 MO
3 =1 - e N3IFHIS dvE
- T T T
s T 3 T
TN ANINAN
ol v o T TN PN St
{EENIE] « [|=300s | gsoid : .
oo | ol L ] ; N33555 HSIN AuvLog

AWM LNINTING

RNWL
TVAOLS
DN

SAAXIA FNROIN 1

IADVHOLS
¥ oNxin

W3ILSAS 3LA104192373A70d

NCILVLS
diNnd

HNWL Dt NNVL
IDVU0LS - I9VBOLS
+ ONIIN 4 ONIUIW

WILSAS WMV

59




MODE OF OPERATION

The design should incorporate automated operation, with peréonne1 required
only for routine maintenance and periodic delivery of chemicals.

The mode of operation most amenable to automated control is “declining rate
filtration," in which the filter flux decreases without mechanical or instru-
ment control from a preset maximum initial value as the filter head loss
increases. Filter influent controls would maintain a constant hydraulic
head. When the filter head loss reaches a preset value filtration is termi-
nated and a backwash cycle begins. The operation cycles of the filter units
are staggered so that the backwashes occur in sequence. Declining rate fil-
tration is not a new operating technique; it is common practice in potable
water filtration and has been used for many years for industrial applica-
tions. .

The filters would operate at different flux rates during_dry and‘wgt weakther.
During dry weather the average flux would be 8-12 gpm/ft2 (20-30 m°/hr/m<).
As increased (storm) flow enters the treatment plant each filter will auto-
matically adjust to achieve higher initial flux by sensor regulation of the
filter effluent valve. Adequate instrumentation would insure a smooth tran-
sition from dry-weather to storm-flow operation.

CONCEPTUAL DUAL-TREATMENT DESIGN

For design purposes, the low 1ift pumping facility and HRF system have been
incorporated into one site. The 25 to 200 mgd systems discussed below cover
the range of most potential dual-treatment applications. Th% designs are
based on an average wet weather filtration flux of 16 gpm/ft< (40 m3/hr/m2).
The hydraulic capacities of these facilities should be set at 20 percent
greater than the design rates as determined by process considerations to
accommodate temporary conditions of elevated flux as during the transition
to storm-flow operation with declining rate filtration.

Figures 14 to 18 present general plans and elevations of HRF installations.
The treatment systems have the same basic arrangements, the major differences
being the size and numbers of the pumping and treatment units. The facili-
ties consist of a pumping station, housing bar screens and variable speed
low 1ift pumps, the head end of the treatment plant, housing the rotary mesh
screens, and the main treatment area, containing the HRF units.

In the control building, the first level contains the bar screens, Tift
pumps, chemical storage area, alum and polymer feed equipment, air blowers
and the backwash pumps. Chlorination equipment can be Tocated here or be
connected to similar equipment ih the secondary treatment area. The upper
Tevel of the control building includes the rotary mesh screens, electrical
and instrumentation control areas, and space for office, serwice areas, etc.

Figure 19 shows a typical cross section of the filtration portion of the
main treatment area, with the filter units arranged symmetrically along the
center line of the filter bay. Sewage flows from the central influent

60




channel into individual receiving chambers or gullets and then to the fil-
ters. The effluent channel connects to a reservoir extending the entire
width of the filter bay, providing sufficient backwash water storage. The
treated effluent then flows by gravity in a channel to the aeration tanks.
One or more automated overflow chambers connect with the channel to recejve
excess filtered CSO which is chlorinated and discharged.

61




ALIOVdYD 9W GZ - NOLLYTIVISNI Jyf INIWLYI¥L TWnQ - #T 3¥n914

NV

. e NEEIS)
waz 2°N : Sawnd SYNVL v S

Hﬁ : I oT.  3LE0THD0aARY ava
= tum o / 4,.._.zm3:_u.z(.\,

W M ne

B mrL,.

02

—T 14

SdiNnd
HSVAOVE |}

AdATIVO 3did

.0~ 79

.0-0v
62

-t —-

T ] Mﬂslmmﬂ
€N || T°N .

EIRIE] 0
N ~arg| || SEINOTE
iy wm% : | . {ilfla

0-02

\

//fmxzé.

=
02 L0-9i 06l .06l m._.r...lzm._:ukuu xiod
‘ 05 sE 05-0L
{ALIDVAYD Q9N 0J1) ANVYd \ NOILWVILS
SY31d 91 0L ANTINLVvayL diNNd

NOISNVAX3 3WWWILON 38NLNd




ALIOVAYD G9W (G - NOTLVTIVISNI JyH LNIWLV3NL 1vnQ - GT 3¥N914

NVd
s St .
“ . AOW 00! ¥Od V3NV SNIGTHNE “
| |
_ |
_ 7,62 13 W00 Baddn Iv NvAd _
|
VIaY 391 83 ONY 991330 'WO0S SI0R1INOD _
; ﬁ = TNOOY IVOISL103 13 903 Q3aIVI0 1V FovdS _
. i i F i 1 { 1
_m:::_: I !
| e fh . |
el [l = i ! = 1l 2= Sdnnd
PETN Gl 2N e N _N__Am Tam Mo, _
] Y T - \ |
__ KRR IR (X [N \ _
ol _F ! LU g _'l_llni _ _ . |
. i 11 1 - i
i1 h
| i | I
i3 u 5
H00 14 ONILVHId0 - sNImuos] : Iy >
o -l RevoN. _ Fy
) 1 1 . - oy H .
QV | | 1 " .lm [ty pai = - - _
| | L . [
OH : _ ] VT : ! __ T T w. _
| _ i b “ “ B '
ool b I ey : n
S | ) ] dsNEaxos) - S
SN I T°N bl AIY.LOA. ¥ = o
T:“ PR | =} .-
; : ! KT I it ot .
) N ¥ 3 |
L 1 _ i
0. %9 09I .0-91 061 061
(ALVAvD GO 001 : . .
S¥3IiZ 9 oL .00
NOISNVYAEX3
SIVWILTN 380103 INVd NOILVIS
IN3INLV3IOL annd

63



ALIOVAYD QOW (G - NOILYTIVASNI JyH LNIWLVEUL TvnQ - QT 3¥nolg

NOILVAIN3

LANIMTINI—

dWnd
’ "SaNNA HEVMDVE- TAT RO
, WIMIS SSVA-AR ,.rz<._n_/
.«.m,iJqu. i
ul T 1 :.\ ..!...f.».\ e m— g vyye < .«_.. / _ md b ENZ/Mw
3313 1y j 301=7TMT /b IN3N433
| NISVE IN3A1333 ¥300d o —1INVa
5,213 .ﬂ L g ‘,M.Wl ....TJ T s.m,: o) : ._w_ﬂ_, — m. o
gy’ P Pl .ﬁ.....gz_ - _ —
[ it _ ! .
H - t | | <
©T3H — - “ [ i FCTOSE T ©
L*N 10 GeN 0 TSN 1 TN
W I EEENSTER
1 L L _
T T Tl T —]
L W E SR T E R =
R e =7 A I o i
SR = = : ?_/rr l_m |
N \ * _ T 3,623
1 : LoaiwvvoNow  f |
e o \ = - .
HOLVH 400y w3 aNnNe | _ ) 1 e
= . 71 -
(s2s1a o2~ ML)
N3FHI5 AHVLOY
_LNVTd NOLIVLS
LANIWLYIYL | dind




 (AIIVAVS GBI 000)

ALTIVAYD @BW Q0T = NOLLYTIVLSNI Jyl INIWLVEYL TWnQ - /T 3uneiq

Sy3Lig o1 0L
NOISNvax3

IIVAILIN 39NLNd

NV Id

0-2a

)

Tl

h

w.i;Mm

<
i
!

Sannd rw¢>>xu<m./_

AGIIIVO Idig